.z M2 Antenna Systems, Inc.

Model No: FGHFTB436-2M-2X2

ANTENNA SYSTEMS, INC.

VERTICAL
RISER

Model ..o HFTB436-2M-2X2
Band.......ocooooiiiiieeee e, 70M
ANteNNA....oooeeeeeeeeeeeeeeee 436CP30/2MCP14
T-Brace .....ccoeeeeeeieeiieeeeeieeeee. INCLUDED

Cross Boom Dia ......cccceeeeenenene. 3.0”

Wind Load w/o Ant..........ooovee.. 3.96 SQ FT.
FEATURES:

™\ FRONT OF SYSTEM ) :::ff""'iFRAME
. D
ANTENNA BOOMJ ‘}4\\L:\C
& \\\7’
REAR OF SYSTEM S /
\\\\ /
Weight ... 44 LBS
ADIM e, 112"
BDiM oo 100”
(O3 I 1 [N 90
[ o o N 27.5

M2 has been a leader in high performance antennas since it started back in 1984. In addition
to specialized antenna designs, we also developed a diverse line of multiple antenna support struc-
tures (loosely referred to as H frames) to maintain that high level of performance. Just like the anten-
na, the support structure becomes nearly as complex and varied. All antennas have a defined near
field size and shape and in order to achieve maximum “array performance”, the support structure
must accommodate the careful coupling of these near fields.

In many cases the support structure, has to meet special customer requirements like size, weight,
wind speed or area, and weather issues. Our standard H frames are a composite of these features
that should satisfy most customer needs. We enjoy discussing your needs and offering our opinion

regarding what best can meet your situation.

M2 Antenna Systems, Inc. 4402 N. Selland Ave. Fresno, CA 93722
Tel: (559) 432-8873 Fax: (559) 432-3059 Web: www.m2inc.com

©2016 M2 Antenna Systems Incorporated

04/15/16
Rev.02



CROSSBOOM ASSEMBLY DETAIL

All installations are unique in some way, which means it's OK to preassemble certain hardware, or
rearrange the assembly process to meet specific site requirements. A quick review of the
assembly notes and drawings should help firm up the appropriate strategy. Please remember to
double-check all hardware for tightness BEFORE it becomes inaccessible.

These notes assume an assembled cross boom of adequate dimensions and U-bolts of the same
size for attaching H-frame plates. Unless you ordered a COMPLETE M2 ‘H’ FRAME. If you just
ordered the vertical booms and specified a cross boom U-bolt size when ordering, some drilling or
other fabrication may be necessary. Stainless locknuts or nuts and lock washers are supplied for
all kit U-bolts. All other assembly hardware is stainless steel unless otherwise noted. Forged steel
parts are galvanized.

Two containers of zinc paste (Penetrox, Noalox, or equiv.) has been provided to enhance
and maintain the quality of all electrical junctions on this H-Frame. Apply a thin coat
wherever two pieces of aluminum come in contact or any other electrical connections are
made. It is also useful on screw and bolt threads as an ANTI SEIZE compound.

BOOM SECTION #3
3"X0.125"X30" ALUM TUBE

BOOM SECTION #2
3"X0.125"X60" ALUM TUBE
SWEDGED ON BOTH ENDS

NOTE: MUST SLIDE IN AND THRU EL-1000
BEFORE ATTACHING BOOM SECTIONS #1 & #3

~ NOTE: EL-1000 NOT SHOWN FOR CLARITY

BOLT,1/4-20X2-3/4" HEX HD,SS
(4 PLCS)

NUT, 1/4-20,NYLOCK,SS
(4 PLCS)

BOOM SECTION #1
3"X0.125"X30" ALUM TUBE



VERTICAL RISER PLATE DETAIL

2" CRD TO 3" CRD
CLAMP ASSY
DETAIL A

BOLT,3/8-16X4-1/2" HEX HD,SS
LOCK WASHER 3/8-16,SS
NUT,3/8-16,SS
(4 PLCS)

p NUT,5/16-18,SS

RISER PLATE
2" X 3" UB PATTERN ¢ S
3" CRADLE :
(4 PLCS) <

——MAIN CROSS BOOM
ASSEMBLY

N

. ——BOLT,5/16-18X3-1/2", HEX HD,SS
" " LOCK WASHER 5/16,5S

(4 PLCS)

2" CRADLE
/ (4 PLCS)
2-1/2" CRD TO 3" CRD

CLAMP ASSY
DETAIL B

2-1/2" CRADLE
/ (4 PLCS)
"~ RISER PLATE
< 2.472"X 3 UB PATTERN
3" CRADLE

(4 PLCS) \
BOLT,5/16-18X4.0", HEX HD,SS/

LOCK WASHER,5/16,SS
NUT,5/16-18,SS
(4 PLCS)

BOLT,3/8-16X4-1/2", HEX HD,SS/ 3

LOCK WASHER, 3/8-16,SS
NUT,3/8-16,5S
(4 PLCS)

NOTE: MT-1000 NOT SHOWN FOR CLARITY



VERTICAL RISER & ANTENNA MOUNTING

Attach the VERTICAL BOOM assemblies to each end of the MAIN BOOM, noting the correct
spacing for the antennas in the array. Make sure that each vertical boom is aligned with the
other so when all antennas are mounted, the left side of the array will point at the same point
as the right side. Some tweaking of alignment and balancing will probably be necessary once
the whole array is assembled and in place on the main boom.

BOLT,1/4-20X2-3/4" HEX HD,SS

NUT,1/4-20,NYLOCK,SS
UHF VERTICAL RISER (4 PLCS)
2" X 0.25" X 55" FIBER GLASS

VHF VERTICAL RISER TUBE
2-1/2" X 0.058" X 36"

/

50— 1L el Fﬁ 750 VHF VERTICAL

RISER TIP
NOTE: MT-1000 NOT SHOWN FOR CLARITY 2" X 0.25" X 36"

FIBER GLASS

~

2MCP14 ANTENNA

~

3

(/" 2
[

,»\
(]
C1
v
»
‘e

USE CLAMP ASSEMBLY/

SUPPLIED WITH ANTENNA

436CP30 ANTENNA

> ™ DETAIL C
55 | SCREW, 8-32X1-1/2"SS &
7 NUT, 8-32, NYLOCK,SS
&0 L
NOTE:

T-BRACE COUPLING BAR
MUST BE INSTALLED ON
THE ANTENNA BEFORE ELEMENTS
AS SHOWN HERE
(ON ALL ANTENNAS ON THIS SYSTEM)

NOTE: MT-1000 NOT SHOWN FOR CLARITY

DETAILE



S
-
[a1]
=
LLI
),
7))
<
LLl
3
0
-
-
<
O
=
[+4
LLI
>
L.
=
>

L 4
L 401 133HS

ASSY 30vdd 1 <

N3 1VOLLA3A n_T_b.w_/.\n_ 3ZIS
‘SINIWNOD
YO
ASSV FOVAd-1 TVOILAIA 4HN a4y SN
"ddd¥Y ON3
NOILdIY¥DS3q 800c/6e/c  sTr aaxioaHD
€/88-TEV-655 CCLE6 VO ONSIH IAV ANVTI3S N2Ovr  Q00Z/62/2 ST NMYNA

"ONI 'SAS VNNILINV SN =0 aww

€ 4
ONIMYYA 37vOS LON Od NOILYOIddV

NO a3sn ASSY AN
HSINI

TVId3LYW

H3d ONIONYY3TOL
OII1INOID 13¥dE3LNI

S00" #+71VINIOZA F0V1d IFHHL
SL0" *VINIO3A 30V 1d OML
o5 FUYINONY

0€0" *TVYNOILOVd
‘SIONVHITIOL

STHONI NI ¥V SNOISNIWIT

‘@314I03dS ISIMEIHLO SSTTINN

S

a311gIHOYd

S| "ONI 'SAS YNNI LNV

N 4O NOISSINYTd NILLIMAM

FHL INOHLIM ITOHM YV SY O

L14vd NI NOILONAO™UdIY ANY

‘ONI 'SAS

YNNILNY ZN HO AL¥3dO¥d

3108 IHL SI ONIMYHA SIHL NI

Q3NIVLNOD NOILYWHOLNI 3HL
AVILNIAIANOD ANV AYY.13I¥dO¥d

€ 39Vd 40 NOLLOg NO ONIMVYiA 33S

SLIN3IN3T3 F¥0439 YNNILNY IHL NO dITTVLSNI 38 LSNIN WY ONIdTNOD 30Vvdg-1 :310N

9 SSMOTAN‘ZE-8'LNN 0510€800LNH S

4 SS"THd HJ'0S I XZE-8'MHOS 0080€8000SH 4

4 SS'AH NYd THJ'05Z I X2E-8'MHIS 00£0€8000SH €

4 NHV ONITdNOO 30Vda-L 00€0DINVYCIN 4

3 (3anL NNTY) 39S .p/€-8% X .850°0 X .} 30Vv4d4 1 1vOILd3A dHN 3
‘ALD NOILdI4O0S3d d39NNN 1dvd ‘ON INFLI




>
0
=
Ll
7))
7))
<
Ll
S
5
-
—
<L
®)
-
%
LLl
>
L.
T
>

L 4 € 4 S
Q3 L8IHOYd
L 40 L 133HS ONIMVHA FTYOS LON 0a NOILYOITddY ooy o, T HaHON
2N 40 NOISSINAISd NILLIMA
ASSY 3OVvdHd L NO a3sn ASSY LXEN 3HL INOHLIM FTOHM ¥ SV 40
< HSINI L3Vd NI NOLLONAOHdTY ANV
TVOILHAN dHA WNNILNY 2V 40 ALSSHORg
NI # 14dvd 3ZIS WIELYW 108 3HL S1 ONIMYAA SHL NI
‘SININNOD G3NIVINOD NOLLYWHOANI FHL
3d ONIONVYFTOL IVILNAIINOD ANV A¥VLIINAONd
VO OIYIZNOTD [FUHILNI
ASSY 3DV8-L T¥DILIIA 4HA T

_ R

dddV ON3 "5 3UVINONY

NOILdI¥OS3Q 800Z/8e/e STF BHOIHO %0 SERI01

£/88CEV655 ¢C/E6 VO ONSTd4 IAV ANVTIES N2ovy  900z/8Z/2 S NMYYA SIHONI NI 3HV SNOISNIWIA

O Z _ m>w <Z Z m|_|Z< N_\/_ 3ivd VN ‘A314103dS ISIMUIHLO SSTINN

| |
£ & b @ | L B
i | s il s
| |

€ 39Vd 40 NOLLOG NO ONIMYYA 33S

SIN3INTITI 340439 VNNILNY IHL NO d3TTVLSNI 39 LSNIN WAV ONIdTNOD 30VHE-1 310N

4 SS“THd Hd'0S L XZE-8'MHOS 0080€8000SH 9

ol SSMOTAN'ZE-8'LNN 0510€800LNH S

8 SS‘AH NVd THJ'05Z L X2E-8'MHOS 00/0€8000SH ¥

c NYY ONITdNOD 30VHa-L 00€0ONVCIN €

4 (3gnL WNTvY) 30S .8/4-61 X .850°0 X .} dll 30vd9 1 4HA 4

3 (3gnL WNTY) 39S .09 X .850°0 X .} 3Oovdd L dHA 3
'ALD NOILdI4Os3d d39ANN 1dvd ‘'ON INFLI




L 4 € 4 S

L 40 | 133HS ONIMYHA 3OS LON 0 NOILYOITddY ) Q3 LI8IHONd
2N 30 NOISSIARSE NELLRM
p o J&w%o,mm_mwmm n WV P S R LA
B .m._.zm_s__\.,_ﬂo ¥3d ONIONYHITOL IVILNIAIANOD ANY ANYLIINONd
YO OI413NO3O 13HdH3INI
ASSY 3DV8-L TVINOZINOH 4HN sazvom|
| _ 5 MR
LLl P o S
NOILdI¥OS3Q 800c/eee  sr @3X03HO ‘SIONVHIIOL
S £/88CEV655 ¢C/E6 VO ONST4 IAV ONVTIES N2ovy  900z/62/2  SIF NAMYYA SIHONI NI 3dY SNOISNIWIA
S OZ_ w>m <sz|_|z< N_\/_ 3lva 3INYN ‘G314103dS ISIMMTHLO SSTINN
Bm - & & _ L == N
. 1 | | |
= L L
Do Do
| | | |
(24
H S SSMOTANZE-8°LNN 0S10€800LNH 9
3 SS"THd Hd'05 1 XZE-8°MYOS 0080€8000SH S
F 14 SS'AH NVd THJ'0SZ I XZ€-8'MHOS 00£0€8000SH 14
H b NYY ONITdNOD 30Vvda-1 00€0DNVZIN €
U 2 (39NnL WNTY) .£2 X .850°0 X .} dlL 30Vd49 1 TYINOZIHOH 4HN 4
b (3anL WNTvY) 39S .0S X .850°0 X .l 30Vd49 1L TVINOZIHOH 4HN l
'ALD NOILdIHOS3A d39INNN Ldvd ‘'ON INALI




L 4 € 4 S

ONIMYY¥A 37vOS LON Od NOILYOIlddY d3118IHO8d
LHO L L133HS S| 'ONI 'SAS YNNI LNV

ASSY 3AOVHG L < NO azsn ASSY AN 3L CONLM 3 ToHM ¥ S¥ 10

IV.LNOZINOH 4HA HSINI 139 NI NOLLONTONE ANY
>um # |_|m<n_ mN_w IVINALYW m_l_m_mzwmn_.._d_/w\, muﬁ%(ﬁ;@mmﬂmm_ﬂ
'SINININOD GANIV INOO NOILYIWHOSNI SHL
43 ONIONVAITOL TYILNIAIINOD ONY ANYLIINdONd
V'O O LFNOTD LTHHTINI
ASSV F0VAd-1 TVINOZIIOH 4HA _
dddv O4IN _
3 . M
dddv ON3 .5 +HYINONY
NOILdI¥OS3Q 800¢/6cie ST a3HOIHO %0 SEoNRIOL
€/88-TEV-655  ¢TLE6 VO ONSTM4 ‘IAV ANVTIES N2Ovy  800z/62/2 S NAYYA STHONI NI 3dY SNOISNIWIA

OZ_ m>m <Z ZM|_|Z< N_>_ 3lva INYN Q314103dS ISIMHTHLO SSTINN

-
28
=
LLl
)]
')
<
LLl
:
0
-
=
-
=
O
N
-
(24
O
L
Ll
L
>

| I
.
l SS"THd HJ'05° LXZ2E-8'MHOS 0080€8000SH S
< SSMOTANZE-8'LNN 0S10€800LNH 14
4 SS'AH NVYd THJ 052 L XZE-8'MHEOS 0020€8000SH e
l NYY ONITdNOD I0VHg-L 00€0DINVYZIN 4
l (3gnNL NNTV) 39S .96 X .850°0 X .1 30Vvdg 1 FTONVY dHA L
"ALD NOILdIFd0sS3a d349INNN 1dvd 'ON W31l




L 4 € 4 S

ONIMYYA 3TvOS LON Od NOILLYOIddV a3 Li8IHOMd
b 401 133HS S| "ONI 'SAS YNNI LNV

N 4O NOISSINYTd NILLIMAM

>mw< &_\‘<|_O NO a3sn ASSY DAN FHL INOHLIM ITOHM V SY dO
_\ < HSINI L14vd NI NOILONAO™UdIY ANY

ONI 84S
YNNILNY 2 40 ALSIAOd
NAJd 30vdd L #14dvd 3ZIS TVRELYW 3108 SHL S| ONMYAA SIHL NI
‘SINTNNOD G3NIVINGO NOILYWHOANI SHL
¥3d ONIONVAT 0L TVILNIQIINOD ONY ANYLIINO¥d
VO NENEORENAE Y]

ASSY dWVTD 3OVdd-L

‘dddv O4N _
14Vd IWVY4-H . R A
dddv ON3 ~.5 3AVINONY
NOILdI4OS3Q 800Z/8e/c ST a3NHOIHO %0 EoNaROL
£/88TEV'655  ¢T/E6 VO ONSTH IAV ONVTIES N2ovy  00z/9Z/2  S1F NMYYA SIHONI NI 3dY SNOISNIWIA

. O Z _ . m>m <Z Z M|_|Z< N_>_ dlva JNYN ‘Q314103dS ISMHTHLO SSTTNN

d
<
[
LLJ
o
-
2]
=
LLI
)
)]
<
.
=
<
d
O
LLl
-
0
-

SS'ONY 1dS'¥/L HHSM 0SL00SZ0SMH | £
SS'X3AH'0Z-¥/L'LNN 00S00SZ0LNH 9
SS'ONY 1dS'8/E"dHSM 0SLOSZE0SMH | §
SS'ol-8/£°LNN 0010SZE0LNH ¥
1109-n .1 anol €
31avy0 B 1709-N .€ ASSY N 0'€ z
31V1d 30vyg-1 I TONY S0004HYZIN L
"ALDAINeIeQ NOILdI¥OS3a YIGANN LYvd _\.,_w_n_




COMPLETE SYSTEM LAYOUT

ANGLE T-BRACE
CLAMP ASSY

UHF HORIZONTAL
T-BRACE ASSY

UHF VERTICAL
T-BRACE ASSY

9-1/2" FRO
THE

NOTE:
2MCP14 (VHF SIDE) SHOWN
MOUNT POWER AMP
USE:

BOLT, 1/4-20X1-1/2",SS
& NUT, 1/4-20,NYLOCK,SS
(SAME FOR UHF SIDE)

e

Lt

ADEL CLAMP #10
BOLT, 1/4-20X1-1/2",SS
& NUT, 1/4-20,NYLOCK,SS
(SAME FOR UHF SIDES)

2M 2 PORT POWER DIVIDER

NOTE:

VHF VERTICAL T-BRACE
MUST BE BEHIND THE
1ST VERTICAL ELEMENT.
PLACE AT APPROXIMATELY
18" FROM THE REAR OF

/THE ANTENNA

VHF HORIZONTAL
T-BRACE ASSY

/
e

VHF VERTICAL
T-BRACE ASSY

NOTE:

VHF VERTICAL T-BRACE
MUST BE BEHIND THE
1ST VERTICAL ELEMENT.
PLACE AT APPROXIMATELY

M THE REAR OF
ANTENNA

Next install Power Dividers and
Pre-Amps.

(SEE PICTURE ON THE LEFT)
Carefully manufactured by:

M2 Antenna Systems, Inc.
4402 N. Selland Ave. Fresno, CA
93722
(559) 432-8873 Fax (559) 432-3059
Web: www.m2inc.com



HFTB436CP30-2M-2X2 PARTS & HARDWARE

DESCRIPTION QTY
3” MAIN CROSSBOOM

CROSSBOOM TUBE 3” X .125 X 80” SBE.........veurveeseeeeeeeeeeseseseeeeseessseessseesese 1
CROSSBOOM TUBE 3” X .125 X 30” PLAIN ......civeereeeeeeeeeeeeeeeeeseeseeeeeeeeeeeneee 2
VERTICAL BOOM RISER PLATE 1/4” X 4” (2-1/2 UB PATTERN) .....ovvoerrerereenn. 1
VERTICAL BOOM RISER PLATE 1/4” X 4” (2" UB PATTERN) ....cvsvvoeeeereeereneenn. 1
CRADLE HD, 37 ..ot ees e s e s e ees e s eee e 8
CRADLE, 2-1/2” ..ot e e s s 4
CRADLE, 27 ...t ee e 4
HARDWARE

BOLT, 1/4-20 X 3-1/2" S ...oveeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e eee e eeeeeeeeeee s eeeseeeeeeeenees 4
NUT, 1/4-20, NYLOCK SS .....coreeeeeeeieeeeseeeeeeeeeeeeeeeeeeeseeeeseeseeeseseeseseeseseeeseeesnees 4
BOLT, 3/8-16 X 4-1/2" S ....oveeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e eeeeeeeeee s eeee e, 8
LOCKWASER, 3/8” SS......ocveeeeeeeeeeoeeeeeeeseeeeseeeeeeeeeeeeeeseeeeeeeeeesesese s eseseeeeeesnees 8
NUT, 3/8-16 S ..overereeeeeeeeeeeeeeseeeeeseeeeeeeeeseeeeseeseeeeeees e ses e eeeeeeeeseeseseses e eseseseeeeeeeeens 8
BOLT, 5/16-18 X 4” SS.....oeoeeeeeeeeeeeeeeeeeeseeeeseeeeeeeeeeseeeeeeeeeseeeeeeeesese s eeeseeeeeeseeeees 4
BOLT, 5/16-18 X 3-1/2” SS ...cvereeeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeseses s eeeeeeneens 4
LOCKWASER, 5/16” SS.....ooeveeeeeeeeeseeeeeseeeseeseseeeseseeeeseeesseeeeeseeseseses e essseeseeeeseens 8
NUT, 5/16-18 S -..verreeeeeeeeeeeeeeeeeeeeeeseeeeseseeeeseeeeeeeeeeseeees e eeeeeeeeseeeeseses e eseseeeeeeeeseens 8
ZINC PASTE (PENETROX OR EQUIVALENT) CONTAINER.........oovvereveereerereenn. 2
VERTICAL BOOM COMPONENTS

VERTICAL BOOM RISER, 2-1/2" X 0.125 X 36" SBE ........ovveerveeeeeeeereeseseesesee. 1
VERTICAL BOOM RISER, 2" X 0.25 X 36” FIBERGLASS ........cooveevvererererrrereee. 2
VERTICAL BOOM RISER, 2” X 0.25 X 55” FIBERGLASS ........ooveevvererererrrereene. 1
HARDWARE

BOLT, 1/4-20 X 2-3/47 S ...vveeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeses e see s eeseeseseses e eesseeeseeeesnees 4
NUT, 1/4-20, NYLOCK SS ...veoreereeeeeeeeeeeeseeeeeeeeeeeeeeeeeeeeseseeeeseeseseeseseessssseeeeeseens 4
T-BRACE COMPONENTS

VERTICAL T-BRACE, 17 X .058 X 48-3/4" SBE ........ovoveeeeeeeeeeeeeeeeeseeseseeseeeeeee 1
VERTICAL T-BRACE, 1” X .058 X 60" SBE ..........rveeeveerereerereeeseeeeeseeeeeseeeeseeeseeene. 1
VERTICAL T-BRACE, 1” X .058 X 19-7/8" SOE ......ccvvveeeveeeereeeseeeeeeeeeeeeeeeseeenee. 2
HORIZONTAL T-BRACE, 17 X .058 X 50" SBE ........c.cvvverereeeeeeesereeseseeeseeeseeessees 1
HORIZONTAL T-BRACE, 17 X .058 X 23" .........oeeeeeeeeeeereeeeeseeeeseseeseseeesseeseeeesnees 1
HORIZONTAL T-BRACE, 17 X .058 X 56" SOE............evvverereeeeeeeesereeseeeeesseeesseeeenens 1
T-COUPLING, 17 X .375 X 3.75 ..oeeeeeeeeeereeeeseeeeeeeeeeseeeeeeeeeeeeeeseeeeeees e seseeeeeee e 6
ANGLE PLATE, 4 X 8 X 188 oveeveeerveeeeeeereoseeeeeeseeeeeseeseseeeseeeeseeeeeseeesseeseseseseeeee 2
U-BOLT & CRADLE, 3” ..o eeeeeeeee e eeeeeeeeeeees e ee e eeeeeeeseees e seseeeeeeesnens 2
U-BOLT 17 oot eee e s e eee e ees e ee e ee s ee s eee e eeseseseeesnens 2
HARDWARE

ADEL CLAMP #10 ..o eese s ee s s e ees e eeseeees e eeseeeeeeees e sesneseseeeee 4
LOCKWASHER, 3/8” S .......cveoireeeeeeeeeeeeeseeeseeeeeeeeeeeeseseeeseeeeeeeeeeseses e eseseeeeeeeenens 4
NUT, 3/8-16 S ....oveeeeeeeeeeeeeeeeeeseeeeeeeeeeeeeses e eeseeeeeeeeeee e ees e eseeeeeseesese s eeeseeeeeeeeeeees 4
BOLT, 1/4-20 X 1-1/27 S ..oveeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e ees e eeeeeeeeeeesese s eeeeeeenees 8
NUT, 1/4-20, NYLOCK SS .....corveeeeeoeeeeeeseeeeseeeeeeeeeeseeeseeseseeeseeeeseseeses e essseeeeeeesnens 8
LOCKWASHER, 1/4” S .....oeveeeeeeeeeeeeeeeeeseeeeeeeeeeeeeeeseeees e eeeeeeeeseeeese s eseseeeeeeesnees 4
NUT, 1/4-20 S ..oeveoeeeeeeeeeeeeeeeeeeeeeeeeeeeee s ees e eee e eee e ees e eeeeeeeeeeseseees e s eeeeeeeees 4
SCREW, 8-32 X 1-1/2” S -veeeeeeeeeeeeeeeeeeeeoeeeeeeeeeeeeseeseeeeeeseeeeseeeessses e eeseeeee e 8
SCREW, 8-32 X 1-1/4" SS oo eeeeeeeeeees e s eeeee e 20
NUT, 8-32, NYLOCK, SS ....oveoreeeeeeesieeeeeeeeeeeeeeeeeeseeeeeseeeeeeeeeeeesesee s eeeeeenees 26

M? ANTENNA SYSTEMS, INC.
4402 N. Selland Ave.
Fresno, CA 93722
(559) 432-8873 Fax: 432-3059
www.m2inc.com Email: sales@m2inc.com



http://m2inc.com/
mailto:sales@m2inc.com

